




FITTING FOR WIREWAY SUPERDYMA

90°  HORIZONTAL BEND (งอฉากเปิดบน)

Height

50

50

75

100

100

100

100

100

100

100

100

100

100

100

100

100

100

100

HORIZONTAL TEE (สามทางแนวนอน)

Height

50

50

75

100

100

100

100

100

100

100

100

100

100

100

100

100

100

100

             INDOCHINA ENGINEERING SYSTEM KEYLAI CO.,LTD.

 100 หมู่ 21 ซอยท่ีดินไทย ถ.เทพารักษ ์ต.บางพลีใหญ่ อ.บางพลีจ.สมุทรปราการ 10540 โทร.(662) 346-5455(อตัโนมติั) แฟ็กซ.์(662) 346-5456-7 
     E-mail: indochinaengineering@hotmail.com   www.indochinaengineering.com

300

350

450

500

550

600

650

700

750

800

800

W1

75

100

100

100

150

200

250

Product Dimension

Product Dimension
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FITTING FOR WIREWAY SUPERDYMA

HORIZONTAL CROOS (ส่ีทาง)

Height

50

50

75

100

100

100

100

100

100

100

100

100

100

100

100

100

100

100

HORIZONTAL REDUCE  (ข้อลด)

W1 W2 Height

75 50 50

100 50 50

100 75 75

100 75 100

150 100 100

200 100 100

250 200 100

300 200 100

350 300 100

400 300 100

450 400 100

500 400 100

550 500 100

600 500 100

650 600 100

700 600 100

750 700 100

800 100 100
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FITTING FOR WIREWAY SUPERDYMA

90 ° VERICAL OUTSIDE BEND(โค้งลงเปิดนอก)

Height

50

50

75

100

100

100

100

100

100

100

100

100

100

100

100

100

100

100

90 ° VERICAL OUTSIDE BEND(โค้งขึน้เปิดใน)

Height

50

50

75

100

100

100

100

100

100

100

100

100

100

100

100

100

100

100
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Product Dimension
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FITTING FOR PERFORATED TRAY SUPERDYMA

90°  HORIZONTAL BEND (งอฉากเปิดบน)

Height

100

100

100

100

100

100

100

100

100

100

HORIZONTAL TEE (สามทางแนวนอน)

Height

100

100

100

100

100

100

100

100

100

100

HORIZONTAL CROOS (ส่ีทาง)

Height

100

100

100

100

100

100

100

100

100

100
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Product Dimension

Product Dimension

Product Dimension
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FITTING FOR PERFORATED TRAY SUPERDYMA

HORIZONTAL REDUCE  (ข้อลด)

W1 W2 Height

200 100 100

300 200 100

400 300 100

500 400 100

600 500 100

700 600 100

800 700 100

900 800 100

1000 900 100

90 ° VERICAL OUTSIDE BEND(โค้งลงเปิดนอก)

Height

100

100

100

100

100

100

100

100

100

100

90 ° VERICAL OUTSIDE BEND(โค้งขึน้เปิดใน)

Height

100

100

100

100

100

100

100

100

100

100
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Product Dimension

Product Dimension
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FITTING FOR CABLE TRAY SUPERDYMA

90°  HORIZONTAL BEND (งอฉากเปิดบน)

Height

100

100

100

100

100

100

100

100

100

100

HORIZONTAL TEE (สามทางแนวนอน)

Height

100

100

100

100

100

100

100

100

100

100

HORIZONTAL CROOS (ส่ีทาง)

Height

100

100

100

100

100

100

100

100

100

100
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Product Dimension
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Product Dimension
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Product Dimension
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FITTING FOR CABLE TRAY SUPERDYMA

HORIZONTAL REDUCE  (ข้อลด)

W1 W2 Height

200 100 100

300 200 100

400 300 100

500 400 100

600 500 100

700 600 100

800 700 100

900 800 100

1000 900 100

90 ° VERICAL OUTSIDE BEND(โค้งลงเปิดนอก)

Height

100

100

100

100

100

100

100

100

100

100

90 ° VERICAL OUTSIDE BEND(โค้งขึน้เปิดใน)

Height

100

100

100

100

100

100

100

100

100

100
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FITTING FOR CABLE LAADDER SUPERDYMA

90°  HORIZONTAL BEND (งอฉากเปิดบน)

Height

100

100

100

100

100

100

100

100

100

100

HORIZONTAL TEE (สามทางแนวนอน)

Height

100

100

100

100

100

100

100

100

100

100

HORIZONTAL CROOS (ส่ีทาง)

Height

100

100

100

100

100

100

100

100

100

100
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FITTING FOR CABLE LAADDER SUPERDYMA

HORIZONTAL REDUCE  (ข้อลด)

W1 W2 Height

200 100 100

300 200 100

400 300 100

500 400 100

600 500 100

700 600 100

800 700 100

900 800 100

1000 900 100

90 ° VERICAL OUTSIDE BEND(โค้งลงเปิดนอก)

Height

100

100

100

100

100

100

100

100

100

100

90 ° VERICAL OUTSIDE BEND(โค้งขึน้เปิดใน)
Product Dimension

Height

100

100

100

100

100

100

100

100

100

100
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ELECTRICAL AND ELECTRONICS INSTITUTE

FOUNDATION FOR INDUSTRIAL DEVELOPMENT
gZS i/oo 4, Bangpoo lndustrial Estate Soi 8, Sukhumvit Road km.37, Phraek Sa,

Mueang Samut Prakan, Samut Prakan 10280 Tel.. +66 2709 4860-8 Fax. +66 2324 0977-8

TEST REPORT Page 1. / 7

*"rolt 
Io,:_

, L0133(E)/62 ',,

61,118L0125Operation No.

Name and address of customer , INDOCHINA ENGINEERING SYSTEM KEYLAI CO.,LTD.

100 Moo 21 Soi Thai, Theparak Road, Bangptee Yai,

Bangptee, Samutprakarn 10540

Sampte description Samples were submitted and identifled bylon behal.f of the customer

as fotlowing: .

Part Name : Steel Perforated Tray

Material : 1. Super Dyma Steel

: 2. Super Dyma Steel + Powder coating

: 3. Super Dyma Steel + Potyurethane

Size : W300 x H100 x 1500 mm.

3 set

Sampte No. 810125

Sampte characteristic and condition ' NormaI

Sampte received date November 20,201.8

Test date November 26,2018 - December 3,201.8

lssue date December t2,20tB

r.'t.:l11d:ld

Test report

ASTM 8117 Satt spray test according to customer requirements.

Details of the test report as shown on the fottowing pages.

Tested by

(name + signature)
Mr. Nopparat Charoen

. Approved by t,t,

Mr. Rachen Muongon
, (name + signature) ,,

Certified by (Mr. Arthit Wussanamongkot)

I
(\.'--:-1,''.Y

.J::1_":i_li,:t:": 
. 

:ltli,t:'9- - ._-.-'-*.T.1::'!"r.op"i11*. !iyl::1..1__..: : _ _ Afril FflTti]rir{rx rriiillliT[

This report is certifled onLy on the tested sample. Prohibit to reproduce some part of them without permission from the ElectricaI and Electronics lnstitute.
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ELECTRICAL AND

FOUNDATION FOR

Report No. : 10133(E)/62

ELECTRONICS INSTITUTE

INDUSTRIAL DEVELOPMENT

Operation No. : 6111,8L0125

TEST REPORT Page2/7

Sampte photo No.1

Super Dyma Steel
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Sample photo No.2

Super Dyma SteeI Powder coating

This report is certifled only on the tested sample. Prohibit to reproduce some part of them without permission from the Electrical and Electronics nstltute
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ELECTRICAL AND ELECTRONICS INSTITUTE

FOUNDATION FOR INDUSTRIAL DEVELOPMENT
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Report No. : 10133(E)/62 Operation No. : 6111810125

e
TEST REPORT Page3/7

Sampte photo No.3

Super Dyma Steel + Polyurethane

This report is certified onLy on the tested sample. Prohibit to reproduce some part of them without permission from the EtectricaL and Etectronics lnstitute



-1 :
amUUlYrll,tll mi0la nn$Unf,
r'rcmr&.a.r'*€crs0*rsmsTrffi Report No. : L0133(E)/62 Operation No. : 6111BL0125

TEST REPORT Page4/7

1. TEST METHOD

The tested unit was tested according to the speciflcations required by applicant. The test specifications are

described betow:

Condition test : Refer. ASTM 8117

2. TEST EQUIPMENT

The fotlowing test equipment was used for the test:

3. TEST RESULTS

The resutts are judged by applicant.

Satt spray test Condition test,

Temperature of the test chamber ^-*1.1 o-

SaLt sotution concentration 5tto/o by mass of sodium chloride

PH vatue of the sotution BeWveen 6.5 and 7.2 at a temperature of 35 
oC

Duration of the exposure 168 hrs.

Equipment Specifications Manufacturer Modet Seriat No.

Sa[t Spray Chamber ATLAS BCX-3000 1.9542

This report is certifred onLy on the tested sampte. Prohibit to reproduce some part of them without permission from the ElectricaL and Electronics lnstitute
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ELECTRICAL AND

FOUNDATION FOR

Report No. : 10133(E)/62

ELECTRONICS INSTITUTE

I N DUSTRIAL DEVELOPMENT

Operation No. : 61118L0125

TEST REPORT Page5/7

Photo No.1 : Before test : Super Dyma Steel

Photo No.2 : After test al'|. samp[es no have red rust

This report is certifred only on the tested samp[e. Prohiblt to reproduce some part of them w]thout permission from the Electrical and Electronics Instttute
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ELECTRICAL AND

FOUNDATION FOR

Report No. : 10133(E)/62

ELECTRONICS INSTITUTE

IN DUSTRIAL DEVELOPMENT

Operation No. : 61118L0125

TEST REPORT Page6/7

Attached photo

Photo No.3 : Before test : Super Dyma Steel + Powder coating
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Photo No.4 : After test a|.[ sampLes no have red rust.

This report is certifled on[y on the tested sample. Prohibit to reproduce some part of them without permission from the Electrical and Electron]cs lnstitute
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ELECTRICAL AND

FOUNDATION FOR

Report No. : L01.33(E)/62

ELECTRONICS INSTITUTE

I N DUSTRIAL DEVELOPMENT

Operation No. : 6111810125

TEST REPORT PageT/7

Attached photo

Photo No.5 : Before test : Super Dyma Stee[ + Polyurethane
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Photo No.6 : After test at[ samples no have red rust.

End of report -

This report is certifled only on the tested sample. Prohiblt to reproduce some part of them without permission from the ElectricaI and Electronrcs nstitute
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lssued Report No, PTE-2018008

er ffi're vr eir n*u uvr nTvuTn Ein r&o o tJ tn #r fi%ue
King Mongkut's University of Technology Thonburi
nr nim aqar ao fa m 6[1u n1; Department of Production Tech nology Education

Testing Report

Testing description

Customer

Item oftesting

Place of testing

Number of pages of the report

Date of testing

By signing this cerificate the test center makes no waranty of any kind and neither shall the test center

be liable for any personai injury or propeffy damange arising from or connected with this inspection.

Perforated Tray

W300 x H100 xL2440 mm.Thk.1.0 mm.

SuperDyma Steel

Indochina Engineering System Keylai Company Limited

100 Moo 21 Soi TeeDinThai Thepharak Road,

Tambon Bang Phli Yai, Amphoe Bang Phli, Samutprakan

Loading and Deformation

Indochina Engineering System Keylai Company Limited

100 Moo 21 Soi TeeDinThai Thepharak Road,

Tambon Bang Phli Yai, Amphoe Bang Phli, Samutprakan

aJ

November 29,2018

Issue date

December 6,2018

Inspected by'" Certified by

CD r

I . t\thct4 \q,/
(Dr.Prachya Peasura)

,4 /)
/V" /tu''

(Mr.Prakasit Temrat)

'-
1l

'tzo n.il:rtrqfifl rrrx.t!r.:aro rrof.rfl? n?.rr?r1r9 rorao 1r:q-lan" looz) 470-Bss4-6 Tm:mr: (662) 470-Bss7
qqqc

'126 Pracha-utis Rd., Bangmod, Toong-kru, Bangkok 10140 Thailand Tel. (662) 470-8554-6 Fax. (662) 470-8557
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Issued Report No. PTE-2018008

Method of testing

Acceptance Criteria

Result of testing

Nu'revr Eira-u uvroTuTn EinreooaJ rn#rfi%ut
King Mongkut's University of Technology Thonbrlri
nr nim erqr{r ao fa n d1 u fl 't : Depaft ment of Prod uctio n Tech nology Ed ucation

: 1) Each test sa.mple is placed on two round steel bars(2 inch diameter) which are 2.44 m

span details ofthe test setup and the suppoft are shown in figure. 1 to 2

2) The loading materials were unitbrmly applied across the length and the breadth of the test

sample.

3) The loaded weight is incremental increasing with 15 steps; each step approxirnately

The destruction load is a loaded weight on the test sample before failure.

: NEMA VE l-2002: LOADING TO DESTRUCTION (METHOD A ) Section 4

Load

(kgf)

Deflection (mm)

Point I Point 2 Point 3

t0% 20 0.65 0.42 0.29

20% 40 r.83 t.s2 1.09

30% 60 3.5'7 2.'73 2.18

40% 80 5.36 3.83 3.04

s0% r00 7.23 5.41 4.61

6004 120 8.94 6.36 5.32

70% t40 t0.26 7.6s s.96

80% 160 1 1.59 8.96 6. 18

9\o/n 180 12.3"1 t0.41 6.83

100% 200 13.26 i 1.48 '7 .'7 1

tl0% 220 14.08 t2.32 8.23

t20% 240 15.43 14.05 8"49

t30% 260 17.35 14.8-5 9.09

l40Yo 280 18.45 15.8 1 9.6s

t50% 300 t9.43 t6.66 10.09

After 15 Minute

0% 0 0.09 0.05 0.00

Remark : Rated Load Capacity 81 kg/m, Spm2.44 m and Class Designation 8A

" rtt t)ti:+dit":rli'ilr:flllllLlr:',ii: ' , -,: r,.irlf;lii ''ilrLr:f: tt-llii'r"i;o"ri;'-':,rl
=;,-!-,- .i, .,: -,1 r - - i'.f

a,..,aa .,:. :..,,:: .,j, , -...'.,:a)a):a).,|:a..: ::. ':..-.1 -:a)!1":::,,:.:a la.i.,a:: : ::'a,:;a,

126 n.:lTvt.l0fiei [1r1.:L'r.:sJo rfls]vi{flT n:{r1'r1r9 10140 lflTfl-1rvi1ooz;470-8554-6 Ivr:m: (ooz) +zo-sssz

126Pracha-u-tis Rd., Bangmod, Toong-kru, Bangkok 10140 Thailand Tel. (662) 470-8554-6 Fax. (662) 470-8557
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lnstrument:

No. Equipment Brand Model Serial No.

I Digital indicator MW 405-06DB N/A

2 Electronic Balance Hasou Al2 N/A

Figure 1 : BeforeTesting

Total Load 300 kgf

Figure 2 : During Testing
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Testing description

Customer

Item oftesting

Place of testing

Number of pages of the rePort

Date of testing
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Department of Production Technology Education

Testing Report

Perforated Tray

W500 x H100 xL2440 mm.Thk.1.0 mm.

SuperDyma Steel

Indochina Engineering System Keylai Company Limited

100 Moo 21 Soi TeeDinThai Thepharak Road,

Tambon Bang Phli Yai, Amphoe Bang Phli, Samutprakan

Loading and Deformation

Indochina Engineering System Keylai Company Limited

100 Moo 21 Soi TeeDinThai Thepharak Road,

Tambon Bang Phli Yai, Amphoe Bang Phli, Samutprakan

J

November 29,2018

By signing this certificate the test center makes no warranty of any kind and neither shall the test center

be liable for any personal injury or property damange ansing from or connected with this inspection.

Issue date

December 6,2018

Inspected by' Certified by

{{"&
(Mr.Prakasit Temrat)

P. P"^ ohl q

!Dr.lra1!VaJeasura)
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Method of testing : 1) Each test sample is placed on two round steel bars(2 inch diameter) which are 2.44 m

span details ofthe test setup and the support are shown in figure. I to 2

2) The Ioading materials were uniformly applied across the length and the breadth of the test

sample.

3) The loaded weight is incremental increasing with 15 steps; each step approximately

The destruction load is a loaded weight on the test sample before failure.

NEMA VE 1-2002 : LOADING TO DESTRUCTION (METHOD A ) Section 4Acceptance Criteria

Result of testing

Load

(kef)

Deflection (mm)

Point I Point 2 Point 3

t0% 20 2.48 1.54 0.91

20% 40 3.98 3. 10 2.t3

30% 60 s.80 4.t1 2.'71

40% 80 7.21 5.45 4.t5

50% 100 8.22 6.39 5.23

60% 120 9.46 '7.33 5.92

'70% 140 10.56 8.4r 7.32

80% r60 t2.09 9.53 8.01

90% 180 13.86 r 0.95 8.56

10001n 200 t4.44 I 1.78 9.51

lI0% 220 15.31 t2.57 t 0.08

t20% 240 16.19 L 3.68 r 0.58

t30% 260 t7.23 14.36 t1 46

t40% 280 18.45 15.25 12.35

1500/n 300 19.95 t6.97 l3:48

After 15 Minute

0% 0 0.41 0. 15 - 0..01

Remark: Rated Load Capacity 81 kg/m, Span2.44 m and Class Designzition 8A

lu ,,',uitR'ti Rl.iurl n'\:,ie.'rt..i il r t vr-r.int.r,ltr',tr',r 'll': ali'ng raia lril:,'.rrlfi'rrtnql'':u'aq liid lu.rq
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lnstrument:

No. Equipment Brand Model Serial No.

Digital Indicator MW 405-06DB N/A

2 Electronic Balance Hason At2 N/A

Figure 1 : BeforeTesting

Total Load 300 kgf

Figure 2 : During Testing
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Testing Report

Testing description

Customer

Item oftesting

Place of testing

Number of pages of the report

Date of testing

Perforated Tray

W800 x Hl00 xL2440 mm.Thk.1.2 mm.

SuperDyma Steel

Indochina Engineering System Keylai Company Limited

100 Moo 21 Soi TeeDinThai Thepharak Road,

Tambon Bang Phli Yai, Amphoe Bang Phli, Samutprakan

Loading and Deformation

Indochina Engineering System Keylai Company Limited

100 Moo 21 Soi TeeDinThai Thepharak Road,

Tambon Bang Phli Yai, Amphoe Bang Phli, Samutprakan

J

November 29,2018

By signing this certificate the test center makes no warranry of any kind and neither shall the test center

be liable for any personal injury or properry damange arising from or connected with this inspection.

Inspected bj"

n ,/1

M" &-;
Prakasit Temrat)

Issue date

December 6,2018

Certified hy

P. Pro cl4,lq,

@r.Prachya Peasura)(Mr.
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Method of testing 1) Each test sample is placed on two round steel bars(2 inch diarneter) which are 2-44 m

span details ofthe test setup and the support are shown in figure' 1 to 2

2) The loading materials were uniformly applied across the length and the breadth of the test

sample.

3) The toaded weight is incremental increasing with 15 steps; each step approximately

The destruction load is a loaded weight on the test sample before failure.

NEMA VE 1-2002 : LOADING To DESTRUCTION (METHOD A ) Section 4
Acceptance Criteria

Result of testing

Remark : Rated Load capacity 81 kg/m, span2.44 m and class Designation 8A

Lryl9,101401il:gYv'lvi1ooz;470-B554-6Lr:mr:(662)470-B557

Load

(kgf)

Deflection (mm)

Point 1 Point 2 Point 3

t0% 20 5.55 4.53 4.30

2001n 40 6.52 5.87 5.1 l

30% 60 7.12 6.21 5.3'7

40% 80 7.5'7 6.67 5.53

5001o 100 8.13 7.18 s.87

60% 120 8.46 '7.44 6.t9

'70% t40 9.16 '7.97 6.52

B0% t60 9.90 8.51 6.85

90% r80 10.34 8.98 1.12

I 00% 200 1 1.52 10.28 8.04

tt0% 220 12.89 1 1.59 8.99

t20% 240 t 4.t'/ 12"66 10.16

130V" 260 15.39 13.43 t 0.80

140% 280 l6:3 1 l4.JO It.62

150Y" 300 17.83 1s.08 t2.23

After 15 Minute

0% 0 0.25 0. 16 0.q7

ielr'eahe-rr-ris Ra Banomod. Toonq-kru, Banqkok 10140 Thailand Tel. (662) 470-8554-6 Fax. (662) 470-8557



-t

Page 3 of 3

A '. cl-/ f. f A 
lssued RePort No' PTE-2018010

tJ14'l?ytu1a u tytG| [%tn Eytryo o3J tna1fi%u5
King Mongkut's University of Technology Thonbrlri
R'l a ??r1 a :FI't 6{CI To CI dl H n1: Department of Prod uction Tech nology Education

End Report

;llrtui:t'.rt'ii*lrllri'ivtjt'd.lj.lljJrl,it-rFrtlr,'ri.l'i''uin..nnlut-t,R-lila"latlliad.qllua.tit-lj iLt rl

lnstrument :

No. Equipment Brand Model Serial No.

1 Digital Indicator MW 405-06D8 N/A

2 Electronic Balance Hason A.I2 N/A

Figure 1 : BeforeTesting

Total Load 300 kgf

Figure 2 : During Testing
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Steel + Hotdip Galvanized. Superdyma steel

1) Steel Thickness  ( mm. ) 1.2 mm. 1.0 mm.
1.5 mm. 1.2 mm.
2.0 mm. 1.5 mm.

2) Tensile Strength ( N/mm2 ) 300 Newton 620 Newton
3) Destruction load NEMA VE 1-2002 NEMA VE 1-2002
4) Coating Thickness  (  µm ) > 65 > 45
5) Weight  ( Kgs.) Heavy light
6) Duration of protection 5 - 15 years. > 15 Years.
7) Price High low

Product Comparison

Description
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